et_btl.frm

Model Year MG SG lllustration Restrictions UPD 13:54 01.03.2010
PORSCHE F)EE-]- PORSEHE
987-2 2010 0 01 001-00 248
Pos Part Number Description Remark oty Model
tool
jack
1 997 721 115 00 |tool kit 1
\@ with contents
/§r | comprising:
- 477 012 229 double-end spanner 1
\ 10 X 13
- 477 012 231 screwdriver 1
- 111 012 287 handle 1
for
screwdriver
- 999 571 077 02 |socket wrench 1
- 5 -
for
headlamp
2 996 721 211 00 |scissors type jack 1 |I447
3 996 722 101 00 | foam part 1 |I447
- 999 571 074 30 |threaded bolt 1 |I447
for
assembly
wheels
- 477 012 221 A rim wrench 1 |I447
- 999 571 070 30 |operating rod 1 |I447
for
\\‘ rim wrench
\\\\ - 997 722 801 00 |mounting 1 |I447
for
tool
- 996 361 521 00 |boot 1 |I447
- 997 722 061 01 |cover 1 |I447
emergency wheel
5 4
Q - 987 722 103 00 |mounting 1 |I447
emergency wheel
4 997 721 551 00 |towing lug 1
5 000 722 722 06 |warning triangle 1
- 993 722 041 00 |first-aid kit 1
Page: 001 KAT 33



Model

987-2

Year

2010

MG

SG

01

Illustration

001-05

Restrictions

UPD

248

13:54

01.03.2010

PORSCHE

PET

PORSCHE

NN,

12

L 4

11

N

o 5

79

\pd,

Pos

Part Number

Description

Remark

oty

Model

997

928

987

987

997

955

996

996

996

955

955

361

701

701

701

006

701

701

006

006

006

701

701

701

150

403

403

108

675

544

535

117

117

117

117

676

676

00

00

01

00

00

00

00

00

00

02

01

03

15

10

stickers

stickers
emergency wheel

sticker
arabic

sticker
"MAX 80 KM/H"

sticker
release
convertible top

stickers
engine specifications

sticker
convertible top control

sticker

sticker
expansion tank

sticker
engine oil
- MOBIL 1 -

sticker
engine-oil level

stickers
type of fuel

sticker
98 ROZ

sticker
96 ROZ

sticker
98 ROZ

sticker
93 RON/MON/2

sticker
fuel

sticker
fuel filler flap

stickers
airbag

(AUS)

1447

I215

SPYDER

SPYDER

1068

I193

I193

I150

I193

I193

I193

et_btl.frm

Page: 001

KAT 33



et_bt2.frm

Model Year MG SG lllustration Restrictions UPD 13:54 01.03.2010
PORSCHE F)EE-]- PORSCHE
987-2 2010 0 01 001-05 248
Pos Part Number Description Remark oty Model Pos Part Number Description Remark oty Model
6 3B0O 010 219 B sticker 1 10 997 701 527 00 |sticker 1 |I193
child car seat headlamp
6 8D0 010 141 Q sticker (AUS) 1 10 955 701 675 05 |sticker 1 |I193
child car seat brake fluid
6 987 701 430 00 |sticker 1 11 955 701 675 15 |sticker 1 |I193
child car seat import
german japan
6 987 701 430 01 |sticker 1 12 997 701 531 00 |sticker 1 |I193
child car seat airbag
english
12 955 701 676 00 |sticker 1 |I193
6 987 701 430 02 |sticker 1 warning light
child car seat engine
french
stickers
6 987 701 430 03 |sticker 1 convertible top control
child car seat see group
italian 8/07/09
6 987 701 430 04 |sticker 1
child car seat
swedish
6 987 701 430 05 |sticker 1
child car seat
spanish
6 987 701 430 06 |sticker 1
child car seat
arabic
6 987 701 430 07 |sticker 1
child car seat
chinese
6 955 701 675 10 |sticker 1 |I193
Recycling
7 987 701 403 02 |sticker 1 |SPYDER
warning note
convertible top
9 986 701 141 01 |sticker 1
air conditioner
9 987 701 521 00 |sticker 1 |[I193
air conditioner
9 955 701 673 00 |sticker 1 |[I193
battery
9 997 701 170 00 |sticker 1
first-aid kit
Page: 002 KAT 33



et_btl.frm

Model Year MG SG lllustration Restrictions UPD 13:54 01.03.2010
PORSCHE F)EE-]- PORSCHE
987-2 2010 0 04 004-00 248
Pos Part Number Description Remark oty Model
paint touch-up applicator
lacquers
- 911 095 932 20 |paint touch-up applicator X
041 | black A1l
80K | guards red G 1
B9A | carrara white B 4
12G | speed yellow X 4
Colour 25H Libell Tiirkis Metallic 51A |creamy white T 2
- 911 095 933 20 |paint touch-up applicator X
set o
< ;2$§§l§éﬁgﬁ-up applicator
primer
paint touch-up applicator
clear lacquer
92T |arctic silver metallic X1
C9Z | basalt black metallic Z 4
M7X | atlas grey metallic E 7
37W |midnight blue metallic E 9
M7Z | gt silver metallic U 2
M7W | Meteor Grey Metallic 9 Q
8A7 | ruby red metallic -09 L 2
M3X | ruby red metallic 10- A6
M8W | Macadamia Metallic 9 s
2B5 |Malachite Green Metallic H1
M2Z |Nordic Gold Metallic 8 W
32B | Sailing Blue Metallic E S5
M5R | Aqua Blue Metallic D 2
22G | porsche J 1
Racing Green Metallic
M5X | Dark Blue Metallic N 4
Page: 001 KAT 33



et_btl.frm

Model Year MG SG lllustration Restrictions UPD 13:54 01.03.2010
PORSCHE F)EE-]- PORSEHE
987-2 2010 1 01 101-00 248
Pos Part Number Description Remark oty Model
replacement engine
without
drive plate
pdk
transmission
without
flywheel
manual transmission
with
compressor
air conditioner
1 9A1 100 920 00 |replacement engine -09 1 |[MA1.20
1480
see technical information
group 1
Nr.24/09
1 9A1 100 920 X |replacement engine -09 1 |MA1.20
I480
see technical information
group 1
Nr.24/09
1 9A1 100 920 02 |replacement engine 10- 1 |[MA1.20
I480
1 9A1 100 920 BX |replacement engine 10- 1 |[MA1.20
1480
(1) 9A1 100 920 01 |replacement engine -09 1 |MAl.20
I250
see technical information
group 1
Nr.24/09
(1) 9A1 100 920 AX |replacement engine -09 1 |MA1.20
1250
see technical information
group 1
Nr.24/09
(1) 9A1 100 920 03 |replacement engine 10- 1 |[MAl1.20
1250
(1) 9A1 100 920 CX |replacement engine 10- 1 |[MAl1.20
1250
(1) 9A1 100 921 00 |replacement engine -09 1 |[MAl.21
1480
see technical information
group 1
Nr.24/09
Page: 001 KAT 33



Model Year MG SG lllustration Restrictions UPD 13:54 01.03.2010
PORSCHE F)EE-]- PORSEHE
987-2 2010 1 01 101-00 248
Pos Part Number Description Remark oty Model Pos Part Number Description Remark oty Model
(1) 9A1 100 921 X |replacement engine -09 1 |[MAl1.21
1480
see technical information
group 1
Nr.24/09
(1) 9A1 100 921 02 |replacement engine 10- 1 |[MAl1.21
I480
(1) 9A1 100 921 BX |replacement engine 10- 1 |[MAl1.21
I480
(1) 9A1 100 921 01 |replacement engine -09 1 |[MAl1.21
I250
see technical information
group 1
Nr.24/09
(1) 9A1 100 921 AX |replacement engine -09 1 |MAl1.21
I250
see technical information
group 1
Nr.24/09
(1) 9A1 100 921 03 |replacement engine 10- 1 |[MAl1.21
1250
(1) 9A1 100 921 CX |replacement engine 10- 1 |[MAl1.21
1250
Page: 002 KAT 33

et_bt2.frm



et_btl.frm

Model Year MG SG lllustration Restrictions UPD 13:55 01.03.2010
PORSCHE F)EE-]- PORSEHES
987-2 2010 1 01 101-05 248
Pos Part Number Description Remark oty Model
crankcase MA1.20
MAl.21
1 9A1 101 934 00 |crankcase 1 |MAl.21
1 9A1 101 929 00 |crankcase 1 |[MA1.20
2 014 301 153 B dowel sleeve 6
3 9A1 101 215 01 |1lid 1
4 999 707 568 40 |o-ring 1
12,0 X 3,0
5 900 060 109 01 |stud 1
M10 X 120
6 900 219 025 30 |screw plug 1
M30 X 1,5
7 900 123 015 30 |sealing ring 1
A30 X 36
8 999 063 033 01 |screw plug 4
M10 X 1,0 X 8,0
9 999 095 063 01 |dowel sleeve 1
M6 X 10
10 9A1 101 250 00 |Outer hexagon round screw 14
M10 X 1,5 X 195
11 900 385 281 01 |torx screw 1
M8 X 120
12 9A1 101 216 01 |1lid 1
13 999 063 034 01 |screw plug 2
M20 X 1,5 X 10
14 900 385 042 01 |torx screw 3
8 X 35
15 900 385 045 01 |torx screw 3
M6 X 40
17 999 218 118 01 |stud 1
M10 x 60
18 9A1 101 213 00 |shackle for transportation 1
19 900 385 072 01 | torx screw 14
M6 X 25
20 999 507 075 40 |cable holder 1
Page: 001 KAT 33



et_bt2.frm

Model Year MG SG lllustration Restrictions UPD 13:55 01.03.2010
PORSCHE P ET PORSEHE
987-2 2010 1 01 101-05 248
Pos Part Number Description Remark oty Model Pos Part Number Description Remark oty Model
21 000 043 207 31 |sealing compound X
80 ML
22 9A1 606 112 01 |pulse sender 1
23 900 387 264 01 |pan-head screw 2
M6 X 16
23 N 105 464 03 |pan-head screw 2
M6 X 16
24 997 606 121 00 |knock sensor 2
25 900 385 042 01 |torx screw 3
M8 X 35
26 0il separator 1
see group
1/04/02
Page: 002 KAT 33



Model

987-2

Year MG SG Illustration

2010 1 01 101-10

Restrictions

UPD

248

13:55

01.03.2010

PORSCHE

PET

PORSCHE

4

5

qr”’/_
3

6

Pos

Part Number

Description

Remark

oty

Model

10

11

12

9A1 102 211 00

948 102 839 00

948 102 261 00

999 073 246 09

999 073 411 01

999 073 412 01

9A1 102 216 01

belt tensioner
v-belt

lever
tensioning roller

protection cap

tensioner
hydraulic

torx screw
M8 X 33-10,9

torx screw
M8 X 60

torx screw
M8 X 26

v-belt

generator
see group
9/02/05

pulley
power-steering pump
see group

4/03/03

pulley
compressor
see group
8/13/15

pulley
crankshaft
see group
1/02/00

pulley
water pump
see group
1/05/00

MA1.20
MAl.21

et_btl.frm

Page: 001

KAT 33



Model

987-2

Year

2010

MG

SG

02

Illustration

102-00

Restrictions

UPD

248

13:55

01.03.2010

PORSCHE

PET

PORSCHE

Pos

Part Number

Description

Remark

oty

Model

10

9A1 102 077 04

900 095 031 00

900 302 016 0O

9A1 101 222 02

997 101 212 01

9A1 103 914 02

9A1 103 122 02

9A1 103 115 02

9A1 103 053 00

9A1 103 053 01

9A1 103 053 02

9A1 101 064 00

9A1 101 064 01

9A1 101 064 02

crankshaft

crankshaft

tensioning sleeve
6,0 X 16

straight pin
A 6,0 X 16

shaft sealing ring
52,6 X 16,2

shaft sealing ring
85 x 105 x 11

connecting rod
set

comprising:

6

connecting rods

connecting rod bush
D = 22

connecting rod bolt
M 10 X 1,25 X 51

connecting-rod bearing
identification
red

connecting-rod bearing
identification
yellow

connecting-rod bearing
identification
blue

crankshaft bearing
identification
red

crankshaft bearing
identification
yellow

crankshaft bearing
identification
blue

12

12

12

12

MA1.20
MAl.21

et_btl.frm

Page: 001

KAT 33



et_bt2.frm

Model Year MG SG lllustration Restrictions UPD 13:55 01.03.2010
PORSCHE F)EE-]- PORSEHE
987-2 2010 1 02 102-00 248
Pos Part Number Description Remark oty Model Pos Part Number Description Remark oty Model
11 9A1 101 063 00 |crankshaft bearing 6
with
*
identification
red
(11) 9A1 101 063 01 |crankshaft bearing 6
with
*
identification
yellow
(11) 9A1 101 063 02 |crankshaft bearing 6
with
*
identification
blue
12 9A1 101 052 00 |supporting mount 2
identification
red
(12) 9A1 101 052 01 |supporting mount 2
identification
yellow
(12) 9A1 101 052 02 |supporting mount 2
identification
blue
13 996 101 132 00 |thrust washer 2
D = 63
14 9G2 114 012 00 |double-mass flywheel 1 |MA1.20
I480
14 9G2 114 012 20 |double-mass flywheel 1 |MAl1.21
I480
14 9G2 114 020 00 |double-mass flywheel 1 |I250
15 N 906 651 01 |pan-head screw 10
M 10 X 1 X 29
16 9A1 102 146 02 |pulley 1
with
vibration damper
17 900 385 127 01 |Outer hexagon round screw 6
M 8 X 25
18 v-belt 1
see group
1/01/10
Page: 002 KAT 33



Model Year MG SG lllustration Restrictions UPD 13:55 01.03.2010
PORSCHE P ET PORSCHE
987-2 2010 1 02 102-05 248
Pos Part Number Description Remark oty Model
piston MA1.20
MAl.21
1 9A1 103 029 03 |piston 6 |[MA1.20
tolerance range
X
(1) 9A1 103 034 03 |piston 6 |MAl.21
tolerance range
X
2 9A1 103 050 02 |set of piston rings 6 |MA1.20
(2) 9A1 103 065 02 |set of piston rings 6 |MAl.21
3 9A1 103 141 01 |circlip 12
[
[ 3
1
et_btl.frm Page: 001 KAT 33



Model

987-2

MG

SG

03

Illustration

103-00

Restrictions

UPD

248

13:55

01.03.2010

PORSCHE

PET

PORSCHE

Pos

Part Number

Description

Remark

oty

Model

9A1 104 905 00

9A1 104 906 00

9A1 104 907 00

9A1 104 908 00

9A1 104 143 03

9A1 104 143 04

9A1 104 145 04

9A1 104 142 03

9A1 104 142 04

9A1 104 144 04

9A1 104 191 0O

9A1 104 191 02

900 385 072 01

900 385 108 02

cylinder head

with

valves

cylinder head gasket
valve cover

cylinder head
cyl. 1 -3
with valves

cylinder head
cyl. 4 - 6
with valves

cylinder head
cyl. 1 -3
with valves

cylinder head
cyl. 4 - 6
with valves

valves
see group
1/03/05

cylinder head gasket
cyl. 1 - 3

cylinder head gasket
cyl. 1 - 3

cylinder head gasket
cyl. 1 - 3

cylinder head gasket
cyl. 4 - 6

cylinder head gasket
cyl. 4 - 6

cylinder head gasket
cyl. 4 - 6

torx screw
M12 X 1,5 X 140

torx screw
M12 X 1,5 X 140

torx screw
M6 X 25

torx screw
M6 X 80

-09

10-

-09

10-

12

11

MAl.

MALl.

MALl.

MA1l.

MA1l.

MA1l.

MALl.

MALl.

20

.20

21

21

.21

21

20

21

21

20

et_btl.frm

Page: 001

KAT 33



et_bt2.frm

Model Year MG SG lllustration Restrictions UPD 13:55 01.03.2010
PORSCHE F)EE-]- PORSEHE
987-2 | 2010 1 03 103-00 248
Pos Part Number Description Remark oty Model Pos Part Number Description Remark oty Model
7 9A1 105 231 05 |valve cover 1 10 9A1 104 307 03 |heat protection 1
cyl. 1 - 3 upper part
only together with cyl. 1 - 3
S9A1.105.731.02
M >> 9 05158 MA1.20 (10) 9A1 104 308 04 |heat protection 1
M >> 9 04346 MAl.21 upper part
cyl. 4 - 6
7 9A1 105 231 04 |valve cover 1
cyl. 1 - 3 11 9A1 104 309 03 |heat protection 1
together with lower part
S9A1.105.731.03 cyl. 1 -3
M 9 05159 >> MA1.20
M 9 04347 >> MA1.21 (11) 9A1 104 310 03 |heat protection 1
lower part
(7) 9A1 105 232 05 |valve cover 1 cyl. 4 - 6
cyl. 4 - 6
only together with 12 900 385 041 01 |torx screw 12
9A1.105.732.02 M6 X 12
M >> 9 05158 MA1.20
M >> 9 04346 MAl.21 13 999 707 404 40 |o-ring 2
17,05 X 1,78
(7) 9A1 105 232 04 |valve cover 1
cyl. 4 - 6 14 997 606 106 03 |hall sender 2
only together with
S9A1.105.732.03 15 900 387 264 01 |pan-head screw 2
M 9 05159 >> MA1.20 M 6 X 16
M 9 04347 >> MAl.21
8 9A1 107 313 00 |torx screw 40
M6 X 25
9 9A1 105 731 03 |gasket 1
valve cover
cyl. 1 - 3
M 9 05159 >> MA1.20
M 9 04347 >> MAl.21
(9)| 9A1 105 731 02 |gasket 1
valve cover
cyl. 1 - 3
M >> 9 05158 MA1.20
M >> 9 04346 MAl.21
(9) 9A1 105 732 03 |gasket 1
valve cover
cyl. 4 - 6
M 9 05159 >> MA1.20
M 9 04347 >> MAl.21
(9) 9A1 105 732 02 |gasket 1
valve cover
cyl. 4 - 6
M >> 9 05158 MA1.20
M >> 9 04346 MAl.21
Page: 002 KAT 33




et_btl.frm

Model Year MG SG lllustration Restrictions UPD 13:56 01.03.2010
PORSCHE F)EE-]- PORSEHES
987-2 2010 1 03 103-05 248
Pos Part Number Description Remark oty Model

cylinder head MA1.20
accessories MAl.21
valves

1 9A1 105 312 02 |intake valve 12 |[MAl1.21

(1) 9A1 105 314 02 |intake valve 12 [MA1.20

2 9A1 105 322 02 |exhaust valve 12 |MA1.21

2 9A1 105 324 02 |exhaust valve 12 |MA1.20

3 9A1 105 151 00 |concave washer 12 |[MA1.21
intake
lower

3 948 105 151 01 | concave washer 12 |[MA1.20
intake
lower

4 996 105 115 52 |valve stem seal 24

5 9A1 105 110 01 |set of valve springs 12 |[MA1.21
intake

5 948 105 094 00 |set of valve springs 12 |[MA1.20
intake

6 9A1 105 150 00 |concave washer 12 |MA1.21
intake
upper

6 948 105 150 01 | concave washer 12 |[MA1.20
intake
upper

7 996 105 123 52 |valve collet 48

8 948 105 153 51 |concave washer 12 |[MA1.21
exhaust
lower

(8) 948 105 153 01 |concave washer 12 [MA1.20
exhaust
lower

9 9A1 105 115 01 |set of valve springs 12 |[MA1.21
set
exhaust

(9)| 9A1 105 180 01 |valve spring 12 [MA1.20
exhaust

10 948 105 152 51 |concave washer 12 |MA1l.21
exhaust
upper

Page: 001 KAT 33



et_bt2.frm

Model Year MG SG lllustration Restrictions UPD 13:56 01.03.2010
PORSCHE F)EE-]- PORSEHE
987-2 2010 1 03 103-05 248
Pos Part Number Description Remark oty Model Pos Part Number Description Remark oty Model
(10) 996 105 121 54 |concave washer 12 |[MA1.20
exhaust
upper
11 9A1 105 308 02 |actuator 1
12 900 331 057 40 |o-ring 2
11,2 X 2,65
13 9A1 105 304 01 |actuator 2
valve
14 999 707 446 40 |o-ring 2
18 X 2,5 2
15 900 385 112 01 |torx screw 8
M5 X 12
16 900 219 002 03 |screw plug 1
17 900 123 104 30 |sealing ring 2
14 X 18
18 900 063 010 01 |screw plug 3
M8 X 1,0
19 900 063 014 01 |screw plug 4
M12 X 1,5
20 9A1 104 250 00 |restrictor 4
21 999 707 577 40 |o-ring 4
10 x 2,5N
22 9A1 104 403 00 |lid 1 |MA1.20
Page: 002 KAT 33



Model

987-2

Year

2010

MG

SG

03

Illustration

103-10

Restrictions

UPD

248

13:56

01.03.2010

PORSCHE

PET

PORSCHE

Pos

Part Number

Description

Remark

oty

Model

9A1 105 025 03

9A1 105 026 03

9A1 105 027 03

9A1 105 028 03

9A1 105 227 03

9A1 105 228 03

9A1 105 223 03

9A1 105 224 03

9A1 105 052 01

9A1 105 403 02

9A1 105 254 01

948 105 218 01

9A1 105 245 00

9A1 105 147 02

camshaft
hydraulic valve tappet
camshaft adjuster

camshaft
intake
cyl. 1 - 3

camshaft
intake
cyl. 4 - 6

camshaft
intake
cyl. 1 - 3

camshaft
intake
cyl. 4 - 6

camshaft
exhaust
cyl. 1 -3

camshaft
exhaust
cyl. 4 - 6

camshaft
exhaust
cyl. 1 -3

camshaft
exhaust
cyl. 4 - 6

camshaft adjuster

washer
camshaft adjuster

torx screw
M12 X 50

sleeve
camshaft adjuster

sleeve
camshaft adjuster

sprocket
camshaft
exhaust
cyl. 1 -3

MA1l.

MAL.

MAL.

MAL.

MA1l.

MA1l.

MAL.

MAL.

MA1l.

20

21

20

20

21

21

.20

20

21

21

et_btl.frm

Page: 001

KAT 33



et_bt2.frm

Model Year MG SG lllustration Restrictions UPD 13:56 01.03.2010
PORSCHE F)EE-]- PORSEHE
987-2 2010 1 03 103-10 248
Pos Part Number Description Remark oty Model Pos Part Number Description Remark oty Model
7 9A1 105 148 02 |sprocket 1
camshaft
exhaust
cyl. 4 - 6
8 9A1 105 255 00 |torx screw 2
9 9A1 105 070 03 |hydraulic valve tappet 12
intake
10 9A1 105 071 00 |hydraulic valve tappet 12
exhaust
11 9A1 104 402 02 |oil tube 1
cyl. 4 - 6
12 999 707 576 40 |o-ring 1
7,0 X 2,5
13 999 095 075 01 |dowel sleeve 32
8 x 7
14 999 073 450 02 |Outer hexagon round screw 24
BM 6 X 37
15 900 385 111 01 |torx screw 8
BM 6 X 55
16 000 043 024 00 |extreme-pressure drease 1
1 tube
80 Gr.
for
camshaft
Page: 002 KAT 33



et_btl.frm

Model Year MG SG lllustration Restrictions UPD 13:56 01.03.2010
PORSCHE F)EE-]- PORSEHES
987-2 2010 1 03 103-15 248
Pos Part Number Description Remark oty Model
valve control MA1.20
MAl.21
1 9A1 105 142 02 |timing chain 2
camshaft
crankshaft
2 9A1 105 162 01 |screw 6
tensioner blade
3 999 707 346 40 |o-ring X
15,0 X 3,0
4 9A1 105 157 02 |chain adjuster 2
5 9A1 105 153 02 |guide rail 2
6 9A1 105 155 02 |tensioner blade 2
7 9A1 105 165 01 | spacer sleeve 2
8 9A1 105 163 01 | screw 1
9 9A1 105 101 02 |guide rail 2
10 housing 2
see group
1/03/00
11 crankshaft 1
see group
1/02/00
12 9A1 105 233 02 |timing chain 1
oil pump
crankshaft
13 9A1 105 237 02 |guide rail 1
14 9A1 105 235 02 |tensioner blade 1
15 0il pump 1
see group
1/04/00
Page: 001 KAT 33



et_btl.frm

Model Year MG SG lllustration Restrictions UPD 13:56 01.03.2010
PORSCHE F)EE-]- PORSEHES
987-2 2010 1 04 104-00 248
Pos Part Number Description Remark oty Model
oil pump MA1.20
MAl.21
1 A 9A1 107 050 03 |oil pump 1
1 9A1 107 050 04 |oil pump 1
2 9A1 107 370 00 |gasket 1
3 996 106 103 50 |dowel sleeve 2
8,2 X 17,0
4 9A1 107 327 00 |sealing ring 1
5 999 707 375 40 |o-ring 1
30,00 X 3,00
6 9A1 107 075 02 |suction tube 1
7 999 073 102 01 |round head screw 1
M6 X 25
8 9A1 105 225 02 |sprocket 1
oil pump
9 999 073 380 01 | torx screw 1
M8 X 22
10 chain 1
0il pump
see group
1/03/15
11 900 385 126 01 |torx screw 1
M6 X 95
12 900 385 048 01 |torx screw 5
M6 X 30
13 900 385 009 01 |torx screw 1
M6 X 25
14 999 707 409 40 |o-ring 1
26,00 X 3,00
15 9A1 107 250 01 |oil tube 1
oil pump
crankcase
16 999 707 575 40 |o-ring 1
20,00 X 3,00
17 948 107 113 01 |solenoid valve 1
18 999 707 567 40 |o-ring 2
17,00 X 3,00
Page: 001 KAT 33



et_bt2.frm

Model Year MG SG lllustration Restrictions UPD 13:56 01.03.2010
PORSCHE F)EE-]- PORSCHE
987-2 2010 1 04 104-00 248
Pos Part Number Description Remark oty Model Pos Part Number Description Remark oty Model
19 999 261 024 01 |union nut 1
M36 x 1,0 x 12
20 999 707 570 40 |o-ring 1
44,00 x 3,00
21 9A1 107 330 01 |joint flange 1
control valve
22 900 385 019 01 |torx screw 2
M6 X 20
23 0il pan 1
upper part
see group
1/04/02
Page: 002 KAT 33



et_btl.frm

Model Year MG SG lllustration Restrictions UPD 13:56 01.03.2010
PORSCHE F)EE-]- PORSEHES
987-2 2010 1 04 104-02 248
Pos Part Number Description Remark oty Model
0il pan
1 9A1 107 032 00 |oil pan 1
lower part
2 9A1 107 325 02 |gasket 1
0il pan
3 9A1 107 313 00 | torx screw 21
M 6 X 25
4 900 219 020 31 |screw plug 1
M 18 X 1,5
5 900 123 106 30 |sealing ring 1
A 18 X 24
6 9A1 107 243 01 |bulkhead 1
7 900 385 019 01 |torx screw X
M6 x 20
8 9A1 107 420 01 |oil separator 1
9 9A1 107 383 01 |oil separator 1
10 9A1 107 327 00 |sealing ring 2
11 900 385 019 01 | torx screw 6
M6 x 20
12 9A1 107 380 01 |oil separator 1
13 948 107 439 10 |o-ring 2
20,0 X 3,8
14 999 707 637 40 |o-ring 1
15,0 X 3,0
15 9A1 107 031 01 |oil pan 1
upper part
16 9A1 107 315 03 |gasket 1
17 900 063 010 01 |screw plug 1
M8 X 1,0
18 9A1 101 010 00 |oil separator 1
19 948 606 150 00 |oil-level sender 1
20 948 606 240 00 |gasket 1
21 900 385 072 01 |torx screw 3
BM 6 X 25
Page: 001 KAT 33



et_btl.frm

Model Year MG SG lllustration Restrictions UPD 13:56 01.03.2010
PORSCHE F)EE-]- PORSEHE
987-2 2010 1 04 104-05 248
Pos Part Number Description Remark oty Model
engine lubrication MA1.20
MAl.21
(1)U 9A1 107 046 01 |Oil-conducting housing 1
1 9A1 107 020 01 |0Oil-conducting housing 1
2 900 385 276 01 |torx screw 1
M6 X 60
3 900 385 125 01 |torx screw 8
M6 X 45
4 9A1 107 475 00 |sealing ring 1
Oil-conducting housing
crankcase
5 999 707 594 40 |o-ring 1
11,0 X 4,0
6 999 707 595 40 |o-ring 1
20,0 X 4,0
7 997 606 203 01 |oil pressure sender -09 1
5 bar
(7) 948 606 213 00 |oil pressure sender 10- 1
10 bar
8 900 385 019 01 |torx screw 2
M6 X 25
9 9A1 107 024 00 |oil filter set 1
10 996 107 313 51 |sealing ring 1
71,0 X 3,5
11 9A1 107 224 00 |filter element 1
0il filter
12 9A1 107 451 00 |heat exchanger 1
13 999 073 416 01 |torx screw 6
M6 X 20
14 948 107 175 00 |gasket 2
15 9A1 107 042 00 |oil separator 1
16 999 707 634 40 |o-ring 1
18,5 X 4,0
17 999 707 635 40 |o-ring 1
21,0 X 4,0
18 9A1 107 116 02 |filler tube 1
engine oil
Page: 001 KAT 33



et_bt2.frm

Model Year MG SG lllustration Restrictions UPD 13:56 01.03.2010
PORSCHE P ET PORSCHE
987-2 2010 1 04 104-05 248
Pos Part Number Description Remark oty Model Pos Part Number Description Remark oty Model
19 999 707 348 40 |o-ring 1
42,0 X 4,0
20 987 107 035 01 |lid 1
21 987 107 336 00 |gasket 1
lid
22 900 385 019 01 |torx screw 5
M6 X 20
23 9A1 107 216 02 |support 1 |MA1.20
filler tube
(23) 9A1 107 316 02 |support 1 |MAl1.21
filler tube
24 900 385 041 01 |torx screw 2
M6 X 12
25 900 385 072 01 |torx screw 2
M6 X 25
26 987 107 264 30 |oil hose 1
27 999 512 695 09 |hose clamp 2
38 x 12
28 999 507 675 40 |cable holder 1
Page: 002 KAT 33



Model

987-2

MG

SG

04

Illustration

104-10

Restrictions

UPD

248

13:57

01.03.2010

PORSCHE

PET

PORSCHE

Pos

Part Number

Description

Remark

oty

Model

10

11

12

13

14

15

16

9A1

999

9A1

9A1

9A1

900

9A1

9A1

999

900

9A1

999

900

110

512

107

107

105

707

385

105

105

707

385

110

701

701

385

093

651

515

520

238

636

019

239

339

316

072

090

504

505

019

02

09

01

01

00

40

01

02

00

41

01

02

40

40

01

crankcase
bleeding

tank ventilation
vacuum pump

vent line
complete

hose clamp
15 x 12

vent line
crankcase

vent line
distributor tube

lid
crankcase
bleeding
cyl. 4 - 6

o-ring
44,0 X 3,5N

torx screw
BM6 x 20

lid
crankcase
bleeding
cyl. 1 -3

gasket
for

lid
crankcase

o-ring
21,89 x 2,62

torx screw
BM 6 x 25

see illustrations
1/07/10

vacuum pump

o-ring
10 x 2,5

o-ring
54 x 2,5

torx screw
M6 x 20

et_btl.frm

Page: 001

KAT 33



Model Year MG SG lllustration Restrictions UPD 13:57 01.03.2010
PORSCHE P ET PORSCHE
987-2 2010 1 04 104-10 248
Pos Part Number Description Remark oty Model Pos Part Number Description Remark oty Model
17 9A1 110 065 01 |vacuum line 1
18 900 385 041 01 |torx screw 2
M6 x 20
19 999 701 789 40 |o-ring 2
12 x 2
20 support
see illustrations
202-00
et_bt2.frm Page: 002 KAT 33



et_btl.frm

Model Year MG SG lllustration Restrictions UPD 13:57 01.03.2010
PORSCHE F)EE-]- PORSEHES
987-2 2010 1 05 105-00 248
Pos Part Number Description Remark oty Model
water pump MA1.20
thermostat housing MAl.21
1 9A1 106 038 04 |water pump housing 1
complete
2 999 707 604 40 |o-ring 2
34,0 X 3,0
3 9A1 106 048 00 |water pump 1
complete
4 9A1 106 217 00 |gasket 1
water pump
5 9A1 106 248 00 |pulley 1
6 999 073 104 01 | torx screw 3
M8 X 16
7 900 385 115 01 |torx screw 3
M8 X 70
8 900 385 071 01 |torx screw 3
M8 X 50
9 900 385 019 01 |torx screw 4
M6 X 20
10 900 385 098 01 |torx screw 1
M8 X 25
11 9A1 106 238 00 |water tube 1
12 9A1 106 215 00 |gasket 2
13 9A1 106 125 31 |water tube 1
14 9A1 106 326 00 |gasket 1
water tube
15 9A1 106 325 00 |gasket 1
16 900 385 072 01 |torx screw 11
M6 X 25
17 900 219 018 30 |screw plug 1
M14 X 1,5
18 900 123 104 30 |sealing ring 1
14 X 18
19 9A1 106 150 01 |housing 1
thermostat
20 9A1 106 305 00 |gasket 1
thermostat
Page: 001 KAT 33



et_bt2.frm

Model Year MG SG lllustration Restrictions UPD 13:57 01.03.2010
PORSCHE P ET PORSCHE
987-2 2010 1 05 105-00 248
Pos Part Number Description Remark oty Model Pos Part Number Description Remark oty Model
21 9A1 106 225 01 |thermostat insert 1
22 999 707 625 40 |o-ring 1
59,0 X 5,2
23 9A1 106 558 00 |sealing ring 1
24 9A1 106 121 00 |water guide housing 1
25 900 385 070 01 |torx screw 3
M6 X 50
26 9A1 106 560 00 |cooling water tube 1
y-piece
27 999 707 517 40 |o-ring 2
22 X 3
28 unit carrier 1
see group
1/05/05
Page: 002 KAT 33



et_btl.frm

Model Year MG SG lllustration Restrictions UPD 13:57 01.03.2010
PORSCHE F)EE-]- PORSEHES
987-2 2010 1 05 105-03 248
Pos Part Number Description Remark oty Model
unit carrier MA1.20
water tube MAl.21
1 9A1 106 810 31 |heater pipeline 1
supply
2 900 385 041 01 |torx screw 2
M6 X 12
3 9A1 102 112 02 |unit carrier 1
4 999 707 589 40 |o-ring 2
31,0 X 3,0
5 999 095 063 03 |dowel sleeve 3
11 M6 X 10
6 9A1 102 312 00 |gasket 1
cyl. 1 -3
7 9A1 102 322 00 |gasket 2
cyl. 4 - 6
8 997 606 420 01 |temperature sensor 1
9 900 123 111 20 |sealing ring 1
copper
10 900 385 042 01 | torx screw 3
M8 X 35
11 900 385 071 01 | torx screw 2
M8 X 50
12 9A1 106 132 01 |connection piece 1
13 997 106 802 03 |spring 1
14 900 385 072 01 | torx screw 1
M6 X 25
15 9A1 106 660 30 |water hose 1
supply
16 999 512 601 09 |hose clamp 1
23 X 12
17 999 512 603 09 |hose clamp 1
26 X 12
18 900 385 115 01 | torx screw 3
M8 x 70
19 housing 1
thermostat
see group
1/05/00
Page: 001 KAT 33



et_btl.frm

Model Year MG SG lllustration Restrictions UPD 13:57 01.03.2010
PORSCHE F)EE-]- PORSEHES
987-2 2010 1 05 105-05 248
Pos Part Number Description Remark oty Model
connection MA1.20
water tube MAl.21
1 9A1 106 620 01 |water tube 1
intake
2 999 707 517 40 |o-ring 4
22 X 3
3 900 385 009 01 |torx screw 2
M6 X 16
4 900 385 041 01 |torx screw 2
M6 X 12
5 9A1 106 625 01 |water tube 1
return line
6 999 707 589 40 |o-ring 4
31 X 3
7 9A1 106 010 00 |connection 1
15 8 9A1 106 546 00 |stopper 3
9 997 106 802 04 |spring clip 3
10 900 385 072 01 | torx screw 2
M6 X 25
1513
14 11 9A1 106 549 31 |vent line 1
12 999 512 699 01 |hose clamp 2
18 X 12
with
clip
13 9A1 106 610 01 |water hose 1
intake
14 999 512 608 09 |hose clamp 2
32 X 12
15 999 512 589 09 |hose clamp 2
25 X 12
16 9A1 106 615 00 |water hose 1
return line
17 water pump 1
see group
1/05/00
Page: 001 KAT 33



Model Year MG SG lllustration Restrictions UPD 13:57 01.03.2010
PORSCHE F)EE-]- PORSEHES
987-2 2010 1 05 105-10 248
Pos Part Number Description Remark oty Model
water cooling 2 MA1.20
MAl.21
1 997 106 711 01 |water tube 1
supply
2 997 106 720 01 |water tube 1
return line
3 997 106 723 07 |water hose 2
4 997 106 525 01 | support 1
cross tube
centre
5 997 106 574 02 | support 1
distributor tube
right
6 997 106 526 01 |support 2
cross tube
upper
7 997 106 573 02 | support 1
distributor tube
left
8 997 106 752 04 |distributor tube 1
supply
9 997 106 751 04 |distributor tube 1
return line
10 997 106 413 01 |support 2
distributor tube
(10) 997 106 413 01 |support /R 1 |Ie01
distributor tube
(10)| 997 106 414 00 | support /L 1 |Ie01
distributor tube
11 900 378 013 01 | hexagon-head bolt 2
M 6 X 25
12 900 378 036 01 | hexagon-head bolt 2
M6 X 12
13 997 106 767 02 |vent line 1
transverse
14 987 106 227 01 |vent line 1
tunnel

et_btl.frm Page: 001 KAT 33



et_bt2.frm

Model Year MG SG lllustration Restrictions UPD 13:57 01.03.2010
PORSCHE F)EE-]- PORSEHES
987-2 2010 1 05 105-10 248
Pos Part Number Description Remark oty Model Pos Part Number Description Remark oty Model
15 987 106 651 03 |water tube 1 |MA1.20 25 987 106 425 01 |support 1
I250 heel plate
supply
tunnel 26 997 106 765 02 |line /L 1
(15) 987 106 651 03 |water tube 1 |[MA1l.21 27 997 106 766 02 |line /R 1
supply
tunnel 28 997 106 551 03 |sleeve 2
(15) 987 106 851 02 |water tube 1 |[MA1.20 29 997 106 623 03 |water hose /L 1
1480 supply
supply
tunnel 30 997 106 627 03 |water hose /R 1
supply
16 987 106 652 03 |water tube 1 |MA1.20
I250 31 997 106 728 03 |water hose /L 1
return line return line
tunnel
32 997 106 624 03 |water hose /R 1
(16) 987 106 652 03 |water tube 1 |[MAl1.21 return line
return line
tunnel 33 see illustrations X
1/05/15
(16) 987 106 852 02 |water tube 1 |MA1.20
1480 34 see illustrations X
return line 8/01/70
tunnel
35 997 106 802 03 |spring X
17 987 106 501 31 |water hose 1
supply 36 997 106 802 02 |spring X
engine
37 996 106 801 02 |o-ring X
18 987 106 502 31 |water hose 1 36,3 X 3,53
return line
engine 38 997 106 802 01 |spring X
19 997 106 520 02 |support 1 39 996 106 801 07 |o-ring X
firewall 39,3 X 3,53
right
40 996 106 801 03 |o-ring X
20 997 106 521 01 |support 1 46,7 X 3,53
firewall
left
21 900 378 035 01 |hexagon-head bolt 2
M 6 X 16
22 997 106 512 03 |connection piece 1
vent line
23 997 106 540 02 |support 2
tunnel
24 997 106 515 02 |bridge 1
tunnel
Page: 002 KAT 33



et _text.frm

PORSOEHE F)EE'r' PORSCHE
Model Year MG SG lllustration Restrictions UPD 13:58 01.03.2010
987-2 2010 1 05 105-15 248

Pos Part Number Description Remark Qty Model
water cooling 3 MA1.20
MA1.21
1 997 106 131 02 radiator /L 1
(¢H) 997 106 132 02 radiator /R 1
2 997 624 127 02 fan /L 2
@ 997 624 128 02 fan /R 2
3 997 624 131 02 air box /L 2
(©)) 997 624 132 02 air box /R 2
4 900 377 001 02 hexagon nut 6
M 6
5 900 146 116 09 screw 6
M5 X 16
6 997 573 711 00 sealing frame 1
7 999 919 125 09 hexagon-head bolt 6
plastic material
M5 X 16
8 997 106 155 01 bracket /L 1
(6)) 997 106 156 01 bracket /R 1
9 997 106 621 05 water hose /L 1
supply
O 997 106 622 04 water hose /R 1
supply
10 997 106 625 04 water hose /L 1
return line
10 997 106 626 05 water hose /R 1
return line
11 997 106 255 02 connecting piece 2
12 997 106 802 01 spring 1
SCB 33
13 997 106 802 02 spring 1
SCB 36
14 987 575 321 03 air duct /L 1
(14) 987 575 322 03 air duct /R 1
15 999 919 134 09 oval-head screw 6
M6 X 16
16 900 385 009 01 torx screw 6
M6 X 16
Page: 001 KAT 33



et _text.frm

PORSSHES F)EE'r' PORSSTHES
Model Year MG SG lllustration Restrictions UPD 13:58 01.03.2010
987-2 2010 1 05 105-15 248

Pos Part Number Description Remark Qty Model

17 999 703 494 40 rubber mounting 4
15 X 19,5

18 999 025 255 02 washer 4

19 999 166 083 09 tab washer 4
B 25

20 997 575 341 00 air duct /L 1

20) 997 575 342 00 air duct /R 1

21 997 106 232 01 support 2
outer

22 997 106 455 00 support 1
left

23 999 591 350 02 speed nut 6
ST 4,8

24 997 106 231 02 support 2
inner

25 997 106 802 00 spring 2
SCB26

26 997 512 742 01 clamp 2

27 997 106 902 00 clamp 2

28 999 919 125 09 hexagon-head bolt 1
6,0 X 16

29 -—= condenser *
see illustrations
8/13/25

30 997 106 456 00 support 1
right

31 900 377 010 01 hexagon nut 2
M 6

32 -—= control unit 1
cooling air control
see illustrations
9/01/03

33 997 106 546 02 stopper 2 11480

34 999 591 329 01 speed nut 3
ST 4,8

Page: 002 KAT 33



et_btl.frm

Model Year MG SG lllustration Restrictions UPD 13:58 01.03.2010
PORSCHE F)EE-]- PORSEHES
987-2 2010 1 05 105-17 248
Pos Part Number Description Remark oty Model
radiator MAl.21
1250
centre MA1.20
1183
MAl.21
1183/480
1 997 106 037 02 |radiator 1
2 997 504 487 00 |retaining frame 1
upper
3 997 504 485 00 |retaining frame 1
lower
4 997 106 437 01 |rubber mounting 4
5 900 378 035 01 | hexagon-head bolt 2
M 6 X 16
6 999 591 882 02 | speed nut 2
M 6
7 900 378 074 09 | hexagon-head bolt 4
M 8 X 16
8 999 591 869 02 | speed nut 4
M 8
9 987 575 323 02 |air duct 1
radiator
centre
10 997 106 639 04 |water hose 1
return line
11 997 106 638 04 |water hose 1
supply
12 see illustrations X
1/05/15
Page: 001 KAT 33



et_btl.frm

Model Year MG SG lllustration Restrictions UPD 13:58 01.03.2010
PORSCHE P ET PORSCHE
987-2 2010 1 05 105-20 248
Pos Part Number Description Remark oty Model
water cooling 4 MA1.20
MAl.21
1 987 106 047 03 |expansion tank 1
o 2 987 641 503 00 |switch 1
3 999 919 058 02 | hexagon-head bolt 8
M 5 X 40
4 996 106 347 02 |bleeder valve 1
5 999 707 370 40 |o-ring 1
47,00 X 4,0
11 6 999 707 371 40 |o-ring 1
17,00 X 4,0
10 7 996 106 447 04 |1lid 1
8 999 702 183 40 |grommet 2
T 9 | 900 378 074 09 |hexagon-head bolt 1
P i M 8 X 16
T !
- J 10 987 106 270 02 |water hose 1
- 11 999 512 672 09 |hose clamp 2
13 40 X 12
12
12 987 106 267 02 |hose 1
5@ 13 13 999 512 657 09 |hose clamp 2
2 26 X 12
14 987 106 287 01 |vent line 1
15 999 512 684 09 |clamp 2
(ép 18 X 12
\/ 17 987 106 685 31 |vent line 1
18 see illustrations
1/05/22
16 /05/
17
Page: 001 KAT 33



et_btl.frm

Model Year MG SG lllustration Restrictions UPD 13:58 01.03.2010
PORSOCHE F)EE-]- PORSCHES
987-2 2010 1 05 105-22 248
Pos Part Number Description Remark oty Model
water cooling 4 MA1.20
Serviceschale MAl.21
1 987 106 150 02 |cup 1
2 987 106 180 00 | cover 1
3 987 107 035 01 |1lid 1
engine oil
4 987 107 336 00 |gasket 1
5 987 106 044 00 |1lid 1
coolant
6 987 106 170 00 |gasket 1
7 999 076 071 02 | hexagon nut 1
M 6
Page: 001 KAT 33



et_btl.frm

Model Year MG SG lllustration Restrictions UPD 13:58 01.03.2010
PORSCHE F)EE-]- PORSEHE
987-2 2010 1 06 106-00 248
Pos Part Number Description Remark oty Model
air cleaner MA1l.20
MAl.21
1 987 110 021 30 |air cleaner 1
complete
2 987 110 122 00 |intake manifold 1
3 987 110 131 00 |housing cover 1
4 999 507 442 09 |speed nut 2
5 999 073 379 01 |tapping screw 3
6 987 110 141 00 |grommet 1
7 993 110 116 01 |clamp 1
8 987 110 133 00 |air cleaner cartridge 1
9 987 110 134 00 |mounting plate 1
10 900 095 099 09 |roll pin 3
12 X 14
11 999 919 050 09 |oval-head screw 1
4 X 12
12 900 075 333 01 | hexagon-head bolt 1
M 6 X 25
13 999 707 052 41 |o-ring 1
91 X 6
14 987 606 165 01 |mass air flow meter 1
15 999 512 542 00 |hose clamp 2
80 - 100
16 987 110 270 30 |air box 1
17 999 512 629 00 |hose clamp 2
90 - 110
Page: 001 KAT 33



et_btl.frm

Model Year MG SG lllustration Restrictions UPD 13:58 01.03.2010
PORSCHE F)EE-]- PORSEHE
987-2 | 2010 1 07 107-05 248
Pos Part Number Description Remark oty Model
fuel collection pipe MAl.21
high-pressure pump
(1) 9A1 110 859 02 |fuel collection pipe 1
cyl. 1 - 3
1 9A1 110 860 02 | fuel collection pipe 1
cyl. 4 - 6
2 9A1 110 866 01 |fixing device 6
fuel collection pipe
high-pressure injector
3 900 385 048 01 |torx screw 8
M6 X 30
4 948 606 230 01 |pressure sensor 2
M10 X 1
5 9A1 110 128 10 |high-pressure injector 6 |MAl.21
6 999 701 112 40 |o-ring 6
7,52 X 3,51
7 9A1 110 524 02 |bellows 6
high-pressure injector
8 900 906 011 02 |circlip 6
A 14
9 9A1 110 520 01 |spacer ring 6
10 999 704 020 90 |sealing ring 6
6,3 X 2,8
11 9A1 110 092 01 |pressure line 1
fuel collection pipe
12 999 511 114 01 |hose clamp 2
D1 12 X 15
13 9A1 110 945 00 | support 1
pressure line
14 900 385 041 01 |torx screw X
M6 X 12
15 9A1 110 947 01 | support 1
14 pressure line
16 900 385 009 01 |torx screw 1
30 M6 X 16
31 .
17 9A1 110 095 01 |pressure line 1
high-pressure pump
9 t-piece
O
Page: 001 KAT 33



et_bt2.frm

Model Year MG SG lllustration Restrictions UPD 13:58 01.03.2010
PORSCHE P ET PORSEHE
987-2 | 2010 1 07 107-05 248
Pos Part Number Description Remark oty Model Pos Part Number Description Remark oty Model
18 9A1 110 940 00 |support 1
pressure line
19 900 219 006 01 |screw plug 1
M12 X 1,5
20 999 511 153 01 |hose clamp 1
D1 8 X 15
21 9A1 110 905 22 |fuel line 1
22 SA1 110 323 00 |support 1
fuel line
23 SA1 110 324 00 |support 1
fuel line
24 9A1 110 315 02 |high-pressure pump -09 1
24 9A1 110 315 03 |high-pressure pump 10- 1
25 999 707 643 40 |o-ring 1
55,25 x 2,62
26 900 385 072 01 |torx screw 2
M6 X 25
27 9A1 110 880 00 |cover 1
high-pressure pump
28 900 385 045 01 |torx screw 1
M6 X 40
29 9A1 110 881 00 |heat protection 1
high-pressure pump
30 000 043 207 35 |grease 1
30 ml
31 000 043 207 36 |lubricants 1
50 ml
Page: 002 KAT 33



et_btl.frm

Model Year MG SG lllustration Restrictions UPD 13:59 01.03.2010
PORSCHE F)EE-]- PORSCHE
987-2 2010 1 07 107-07 248
Pos Part Number Description Remark oty Model

fuel collection pipe MA1.20

1 9A1 110 005 20 |fuel collection pipe 1 |[MA1.20

4 9A1 110 324 00 | support 1

5 900 385 041 01 |torx screw 5
M6 X 12

6 9A1 605 124 00 |injector valve 6 |MA1.20

7 996 110 113 53 |safety clip 6 |[MA1.20

8 999 707 574 40 |o-ring 6
7,52 X 3,51

9 999 707 573 40 |o-ring 6
8,3 X 3,05

10 torx screw X
M 6 X 35
see illustrations
107-05

Page: 001 KAT 33



et_btl.frm

Model Year MG SG lllustration Restrictions UPD 13:59 01.03.2010
PORSCHE F)EE-]- PORSEHES
987-2 2010 1 07 107-10 248
Pos Part Number Description Remark oty Model
intake distributor MA1.20
throttle body MAl.21
1 9A1 110 115 02 |intake distributor 2 |MAl1.21
(1) 9A1 110 115 22 |intake distributor 2 |MA1.20
2 9A1 110 215 01 |gasket 6 |MAl1.21
(2) 9A1 110 215 21 |gasket 6 |MA1.20
3 900 385 270 01 |Outer hexagon round screw 14
M6 X 35
4 9A1 110 212 01 |clip 2
upper part
5 9A1 110 210 01 |rubber sleeve 2
6 9A1 110 213 01 |clip 2
lower part
7 999 073 352 02 |round head screw 2
M6 X 35
8 9A1 110 020 22 |distributor tube 1
complete
9 997 110 319 00 |gasket 1
distributor tube
10 997 605 115 01 |throttle body 1
11 900 385 070 01 |torx screw 2
M6 X 50
12 996 605 123 01 |change-over valve 2 [I250/480
13 993 110 462 02 |vacuum unit 2
14 993 110 530 01 |grommet 1
15 999 507 153 01 |cable clamp 4
5,2
16 999 919 265 01 |lens-head screw 4
5 x 18
17 9A1 110 246 03 | support 1
tank ventilation
18 9A1 110 283 01 | support 1 |[MA1.20
tank ventilation
(18) 9A1 110 293 01 | support 1 |[MAl1.21
tank ventilation
Page: 001 KAT 33



et_bt2.frm

Model Year MG SG lllustration Restrictions UPD 13:59 01.03.2010
PORSCHE P ET PORSCHE
987-2 2010 1 07 107-10 248
Pos Part Number Description Remark oty Model Pos Part Number Description Remark oty Model
19 999 507 455 41 |clip 1
tank ventilation
20 900 385 041 01 |screw 3
M6 x 12
Page: 002 KAT 33



et_btl.frm

Model Year MG SG lllustration Restrictions UPD 13:59 01.03.2010
PORSCHE F)EE-]- PORSEHE
987-2 2010 1 08 108-05 248
Pos Part Number Description Remark oty Model
air injection MA1.20
1 9A1 605 104 00 |secondary pump 1
2 900 385 070 01 |torx screw 2
M 6 X 50
3 999 703 869 40 |rubber mounting 3
8,90X16,5
4 999 209 077 01 |spacer sleeve 3
6,5 X1
5 9A1 113 137 01 |bracket 1
secondary pump
6 948 113 203 51 |valve 1
7 993 113 258 51 |gasket 1
bracket
8 900 385 019 01 | torx screw 5
M 6 X 20
9 900 385 072 01 |torx screw 2
M 6 X 25
10 9A1 113 339 00 |hose 1
11 9A1 113 258 00 |gasket 1
Connecting line
12 9A1 113 017 01 |connecting line 1
cyl. 1 - 3 1
13 9A1 113 018 01 |connecting line 1
cyl. 4 - 6 1
13 9A1 113 018 02 |connecting line 1
cyl. 4 - 6 1
14 900 385 048 01 | torx screw 3
M6 x 30
15 999 707 346 40 |o-ring 1
15 x 3
Page: 001 KAT 33



et _text.frm

PORSSHES PET PORSSTHES
Model Year MG SG lllustration Restrictions UPD 13:59 01.03.2010
987-2 2010 1 09 109-00 248

Pos Part Number Description Remark Qty Model
engine suspension MA1.20
MA1.21
1 9A1 375 045 21 engine carrier 1
2 9A1 375 023 22 engine bracket 1
3 9A1 375 257 01 stop 2
4 9A1 375 261 00 vibration damper 1
5 900 385 098 01 torx screw 1
BM 8 X 25
6 900 378 316 01 hexagon-head bolt 2
AM 12 X 1,5 X 113
7 999 084 445 01 lock nut 1
M 12
8 999 061 106 01 stud 4
M 10 X 84
9 999 076 053 01 hexagon nut 4
M 10
Page: 001 KAT 33



Model Year MG SG lllustration Restrictions UPD 13:59 01.03.2010
PORSCHE F)EE-]- PORSEHE
987-2 2010 2 01 201-00 248
Pos Part Number Description Remark oty Model
fuel tank
1 997 201 021 05 | fuel tank /LL 1
(1) 997 201 022 06 | fuel tank /RL 1
2 997 201 623 00 |union nut 1
3 1J0 919 133 A sealing ring 1
4 987 620 132 00 | fuel pump 1 |[MA1.20
4 997 620 142 01 | fuel pump 1 |[MAl.21
5 997 620 842 00 |tank gauge 1
with
flange
6 997 201 331 02 |protective plate /LL 1
(6) 997 201 331 03 |protective plate /RL 1
7 997 201 106 01 |restraining strap 1
right
(8) 997 201 105 01 |restraining strap 1
left
9 996 201 107 02 |restraining strap /LL 1
(9) 996 201 108 00 |restraining strap /RL 1
10 900 075 479 01 |combination screw 4
M 8 X 40
11 997 201 043 06 |filler neck 1
use also:
997.201.951.02 1
(11) 997 201 043 07 |filler neck 1 |I150/193
12 999 073 348 09 |oval-head screw 1
M6 X 12
13 997 201 951 02 | support 1
complete
14 996 201 241 03 | fuel tank cap 1
with
clip
2 8 .
- 999 507 499 40 |expansion rivet 1
4 10
7 10 15 191 201 557 gasket 1
16 996 201 755 00 |support washer 1

et_btl.frm Page: 001 KAT 33



Model Year MG SG lllustration Restrictions UPD 13:59 01.03.2010
PORSCHE P ET PORSCHE
987-2 2010 2 01 201-00 248
Pos Part Number Description Remark oty Model Pos Part Number Description Remark oty Model
17 996 201 753 00 |gasket 1
-- 000 043 206 89 |Additive CHINA 1
fuel
100 ml Beh,lter
et_bt2.frm Page: 002

KAT 33



Model

987-2

Year

2010

MG

SG

01

Illustration

201-05

Restrictions

UPD

248

14:00

01.03.2010

PORSCHE

PET

PORSCHE

Pos

Part Number

Description

Remark

oty

Model

987 201

987 201

999 507

999 507

261 01

353 01

521 40

727 40

fuel system

fuel line
fuel pump
for
engine

purge-air line
carbon canister
for

engine

cable holder
8,0/8/10

cable holder
8,0/10,0

carbon canister
see illustrations
201-20

et_btl.frm

Page: 001

KAT 33



Model

987-2

Year

2010

MG

SG

01

Illustration

201-20

Restrictions

UPD

248

14:00

01.03.2010

PORSCHE

PET

PORSCHE

Pos

Part Number

Description

Remark

oty

Model

997 201 221 01

997 201 251 00

999 702 221 40

999 084 629 09

999 507 543 02

carbon canister

carbon canister
complete

vent line

fuel tank

for

carbon canister

grommet

hexagon nut
M 6

clamp
2,00 - 3,00

purge-air line
see illustrations
201-05

et_btl.frm

Page: 001

KAT 33



et_btl.frm

Model Year MG SG lllustration Restrictions UPD 14:00 01.03.2010
PORSCHE F)EE-]- PORSEHE
987-2 2010 2 02 202-00 248
Pos Part Number Description Remark oty Model
exhaust system
1 987 113 101 33 |exhaust manifold 1
cyl. 4 - 6
2 987 113 102 33 |exhaust manifold 1
cyl. 1 - 3
3 997 111 107 30 |gasket